
1 

 

Appendix 5-1. Biological Nutrient Removal Alternative 
Analysis 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



2 

 

 

Table of Contents  
List of Tables and Figures ........................................................................................................................................ 3 

Section 1: BNR Technology Screening .................................................................................................................... 4 
1.1 Basis of Evaluation .......................................................................................................................................... 7 

1.1.1 Flows and Loadings ........................................................................................................................... 7 
[...]
Separate process to operate 
Additional operation requirements 
Reduces P content in biosolids which could impact 
acceptance from users 

Screened- additional 
process to operate and 
concern with reducing 
biosolids P content   



 

7 

 

1.1 Basis of Evaluation 
1.1.1 Flows and Loadings 
This evaluation uses the projected 2050 flows and loadings presented in Table 2-4 of the Facility Plan for 
facility evaluation.  Facility evaluations uses a calibrated BioWin process model with a 365-day dynamic 
influent itinerary which captures the projected average and maximum month, week, and day loading condi-
tions along with daily diurnal variations and seasonal temperatures. 

1.1.2 Effluent Criteria 
Facility evaluations are based upon the current Blue Lake National Pollutant Discharge Permit 
(NPDES) and total phosphorus reduction criteria presented in Section 3 of the Facility Plan.  Figure D-1 
shows the monthly discharge criteria used for TSS, CBOD5, and ammonia in Year 2050 assuming the 
current NPDES mass discharge limitations remain the same. 
 

 
Figure D-1.  Year 2050 monthly cBOD5, TSS and ammonia concentration discharge criteria 

 

1.1.3 Process Requirements 
Two key process criteria for facility sizing include the aerobic solids retention time (SRT) and secondary 
clarifier maximum allowable solids loading rates (SLR).  

1.1.3.1 Aerobic SRT 

Process analysis and BioWin model calibration showed nitrification has been inhibited during cold weather.  
Based upon dynamic model calibrations to match reported effluent ammonia concentrations, the BioWin 
default nitrifier kinetics were adjusted as follows: 



 

8 

 

• Ammonia oxidizing bacteria (AOB) maximum specific growth rate = 0.7/day 
• AOB DO half saturation constant = 0.75 mg/L 

Based upon historical plant operations and BioWin aerobic SRT sensitivity analysis, the minimum aerobic 
SRT was set at 11.5 days to maintain nitrification during the design minimum month temperature of 11 
degrees Celsius. MCES staff continues to investigate the nitrification rate kinetics to determine if the design 
aerobic SRT can be reduced.  

1.1.3.2 Secondary Clarifier Maximum Allowable SLR 

Secondary clarifier maximum allowable SLR was calculated using solids inventory control (SIC) state point 
analysis (SPA). SPA uses sludge quality as measured by sludge volume index (SVI), peak flow rate, RAS flow 
rate, clarifier area and mixed liquor suspended solids to define SLR capacity. The Blue Lake 90th percentile 
SVI typically used for defining SPA is roughly 70 mL/g over the last 5 years of operation. Plant operating data 
shows the SVI values decreased significantly and stabilized with less variability after Northern Star began 
discharging to the Blue Lake sewerage system in roughly 2011. Northern Star is currently installing a 
pretreatment system which will remove the large readily biodegradable COD load which promotes excellent 
selector performance.  As such, the design SVI for this analysis is based upon the 90th percentile SVI prior to 
Northern Foods discharging to the Blue lake sewerage system of 110 mL/g.   

The plant return activated sludge (RAS) pumps have a rated capacity of 5 mgd/clarifier.  Review of the RAS 
pump curves, and RAS system operating curve shows the RAS pumps have capacity to pump 6 mgd/clarifier 
with 10 clarifiers in service. For this analysis, the secondary clarifier maximum allowable SLR based upon 
SPA is 38 pounds per square foot-day (lb/sf-d) at 5 mgd/clarifier and 43 lb/sf-d at 6 mgd/clarifier. 

1.1.4 Hydraulic Capacity 
The existing primary and secondary treatment systems were originally design in the 1980’s for a peak hour 
flow of 80 mgd with higher flows routed to the pond.  This analysis assumes all flow is treated through 
primary and secondary treatment.  Table D-2 identifies three existing hydraulic constraints (in red) which 
limits the plants’ capacity to treat the peak wet weather design flows. Short-term hydraulic constraints can 
be alleviated by the following: 
• Construct a parallel secondary effluent channel to the pond to increase capacity to 129 mgd, 
• Construct a new mixed liquor splitter structure to increase capacity to 135 mgd, and  
• Raise the primary clarifiers weirs by 5-inches along with automating one aeration tank inlet gate to open 

at influent flows of roughly 75 to 80 mgd to increase capacity to 118 to 135 mgd   

These flows are based upon the influent flow rate.  Analysis assumes an additional 9 mgd of recycle flow 
through the primary and secondary treatment systems.  All alternatives assume these improvements are 
made immediately. 

 
  



 

9 

 

Table D-2.  Blue Lake WWTP Existing Hydraulic Constraints and Recommended Improvements 

Process Unit Recommended Modification Influent Capacitya, b, 
mgd Constraint 

Secondary Clarifiers Existing 8 secondary clarifiers 100 to 105 Weirs flooded – process performance 

Secondary Clarifiers Add parallel secondary effluent conduit/channel 
(8 clarifiers) 

129 Weirs flooded 

Secondary Clarifiers Parallel conduit with two new 125’ secondary 
clarifiers 

135 Not applicable 

Mixed Liquor 
Splitter Structure 

Existing splitter structure 80 to 85 Weirs flooded – loss of hydraulic 
splitting control 

Mixed Liquor 
Splitter Structure 

Raise weirs by 0.7 feet (8 secondary clarifiers) 100 to 105 Weirs flooded – raising weir height 
further floods AB effluent weirs 

Mixed Liquor 
Splitter Structure 

Construct new MLSS splitter structure with 10 
secondary clarifiers 

135 Not applicable 

Mixed Liquor 
Splitter Structure 

Construct new MLSS splitter structure and 
enlarge secondary clarifier port openings with 8 
secondary clarifiers 

135 Not applicable 

Primary Clarifiers Existing 8 clarifiers with 2 aeration tank inlet 
gates open (18 total)  

75 to 80 Weirs flooded – process performance 

Primary Clarifiers 
Existing 8 clarifiers with 2 aeration tank inlet 
gates open (18 total)  

118 
135 

None 
(Weirs partially submerged) 

Primary Clarifiers Existing 8 clarifiers with 2 aeration tank inlet 
gates open (18 total)  

135 Not applicable 

a. Flows exclude 9 mgd of internal recycle flows through primary and secondary treatment.   
b. Analysis assumes all process units in service including aerated pond.  Effluent pumps operate to maintain waster surface elevation of 707.98 
(HWL) at pump inlet.  Analysis also assumes the pond effluent 48-inch RCP is fully functional and not filled with solids 

 

1.2 Alternative Description 
1.2.1 Alternative 0 – Current Operations (Baseline) 
Alternative 0 represent current plant operating configuration. The existing plant has three inlet gates per 
tank to the selector zone allowing it to operate in an anaerobic/oxic (A/O) mode and modified Johannesburg 
(JHB) process mode which includes a RAS denitrification zone.   Alternative 0’s process analysis is based 
upon an A/O configuration as shown in Figure D-2 to maintain the anaerobic mass fraction greater than 15 
percent to promote stable EBPR operations.  The analysis assumes two inlet gates are open during wet 
weather flows to provide needed hydraulic capacity. 

 



 

10 

 

 
Figure D-2.  Alternative 0 – Current Operations Flow Schematic 

 

Table D-3 lists the Year 2050 design data for all alternatives selected for detailed analysis.  Alternative 0 
requires one new 2.3 million gallon (MG) aeration basin and four 12D-foot diameter secondary clarifiers. 
Figure D-3 presents a preliminary site layout which also shows a new tunnel connecting the Aeration Tank 
(AET) and Secondary Effluent Building (SEB) areas, which is common to all alternatives.  



 

11 

 

Table D-3.  Existing Permit BNR alternative Evaluation Key Process Design Data.  (Year 2050) 

Items Units Alternative 0: 
Baseline 

Alternative 1: 
Baseline with 
Wet Weather 

Step Feed 

Alternative 2: 
Modified JHB 

with Wet 
Weather Step 

Feed 

Alternative 3: 
S2EBPR SSR 

with Wet Weather 
Step Feed 

Alternative 4: 
S2EBPR SSRC 

with Wet Weather 
Step Feed 

Alternative 5: 
Modified JHB with 
Wet Weather Step 

Feed and SE 
Equalization 

Mainstream Bioreactors        

     Additional 2.3 MG basins No. 1 0 0 1 1 0 

     Total volume MG 21.96 19.66 19.66 19.96a 19.96 a 19.66 

     Total SRT days 13.8 13.8 17.1 18.3 18.3 17.1 

     Aerobic/Anaerobic SRT days 11.5/2.4 11.5/2.4 11.5/2.4 11.5/2.4a 11.5/2.4a 11.5/2.4 

     Maximum month MLSS mg/L 3,800 4,300 4,400 4,200 4,800 4,400 

     MLSS at PHWWF mg/L 3,800 3,200 3,350 3,250 3,750 2,900 

     Dissolved Oxygen  mg/L 1.8 1.8 1.8 1.8 1.8 1.8 

     Aeration Demand (average) scfm 38,850 38,850 37,640 37,940 39,770 37,740 

Final Clarifiers        

     Additional 125-ft clarifiers No. 4 2 2 2 4 0 

     Clarifiers in service No. 12 10 10 10 12 8 

     Diameter feet 125 125 125 125 125 125 

     Return sludge flow mgd/clarifier 5.0 5.0 5.0 5.0 6.0 6.0 

     Design sludge volume index mL/g 110 110 110 110 110 110 

     PHWWF SORb  gal/ft2-d 795 955 955 955 795 1190 

     PHWWF  SLRb lb/ft2-d 38 36 38 37 40 41 

Filtration capacity required mgd 65 65 60 70 70 65 

Average ferric chloride gal/d 640 630 355 635 590 380 

Annual dewatered cake lb TSS/d 61,120 60,700 60,300 61,620 62,010 60,330 
a. Excludes 2.0 MG sidestream reactor 
b. Peak hour wet weather flow (PHWWF) surface overflow rate (SOR) and solids loading rate (SLR) include 9 mgd of plant internal recycle flows 

 



 

12 

 

 
Figure D-3. Alternative 0 – Baseline Layout (Year 2050) 

 

1.2.2 Alternative 1 – Baseline with Wet Weather Step Feed 
Alternative 1 is similar to the baseline operating alternative with the following additions: 
• During wet weather flow events greater than 75 to 80 mgd, the inlet gate at the end of Pass 2 is opened 

thereby splitting flow 50:50 between the selector zone and end of Pass 2 as shown in Figure D-4. This 
wet weather step-feed approach offers several advantages over Alternative 0 including reducing the 
secondary clarifier SLR and stabilizing EBPR operations during high flows.  The Pass 2 step feed gate is 
automated to simplify plant operations during and after the high flow event. 

• Two baffle walls are added to each existing selector to segment the selector into three zones. The baffle 
walls will promote higher food:microorganism (F:M) in the initial selector zone where secondary influent 
is fed which can promote improved sludge quality (lower SVIs) and minimize back mixing in the selector 
zone itself promoting plug flow characteristics. 

• Secondary clarifier flocculation well depth is increased from 5 to 8 feet (1/2 side water depth) or 
replaced with a new flocculation well.  The changes to the flocculation well will minimize the sludge den-
sity current promoting a larger clarification zone, reducing clarifier sludge blankets at high flow, and re-
ducing effluent suspended solids during critical loaded conditions. This analysis assumes the floccula-
tion well is replaced with a new fiberglass baffle. 

Similar to Alternative 0, Alternative 1 process analysis assumes an A/O configuration to maintain the 
anaerobic mass fraction greater than 15 percent to promote stable EBPR operations.  This alternative could 
also be operated in a Modified JHB configuration with a RAS denitrification zone (Alternative 2) with a lower 
than targeted anaerobic mass fraction.   

 



 

13 

 

 
Figure D-4. Alternative 1 – Baseline with Wet Weather Step Feed Flow Schematic 

 

Table D-3 lists Alternatives 1’s key design data.  Use of the Pass 2 wet weather step-feed reduces facility 
requirements significantly compared to baseline operations.  Under this alternative, additional aeration 
tanks are not required, and the number of additional secondary clarifiers is reduced from 4 to 2.  Figure D-5 
shows a site layout of Alternative 1’s key facility needs.   

 

 

 
Figure D-5. Alternative 1 – Baseline with Wet Weather Step Feed Layout (Year 2050) 



 

14 

 

1.2.3 Alternative 2 – Modified Johannesburg (JHB) with Wet Weather Step Feed 
Alternative 2 changes the flow schematic from an A/O configuration to a Modified JHB configuration.  Under 
this alternative a dedicated RAS denitrification zone is added upstream of the selector as shown in Figure D-
6 to reduce return sludge nitrates to improve EBPR performance. The aeration tank step feed and additional 
baffle walls and secondary clarifier flocculation baffle modifications described under Alternative 1 are 
completed plus an additional selector zone equal into size to 1/3 of the existing selector zone is added to 
meet the minimum anaerobic mass fraction. The additional selector zone requires adding a baffle wall and 
cutting, removing, capping and re-anchoring the existing Pass 1 ceramic diffuser aeration grid in the new 
selector zone area. This analysis assumes the new selector zone is mixed using a submersible mechanical 
mixer. 

 
Figure D-6.  Alternative 2 – Modified JHB with Wet Weather Step Feed Flow Schematic 

Table D-3 lists Alternatives 2’s key design data.  Similar to Alternative 1, Alternative 2 does not require 
additional aeration tanks and requires two additional secondary clarifiers.  A key advantage of this alterna-
tive is the reduced ferric chloride demands which are 45 percent lower than Alternative 1.  Figure D-7 shows 
Alternative 2’s site layout.   



 

15 

 

 
Figure D-7.  Alternative 2 – Modified JHB with Wet Weather Step Feed Site Layout (Year 2050) 

1.2.4 Alternative 3 – Sidestream EBPR (S2EBPR) Sidestream Reactor (SSR) with Wet 
Weather Step Feed 

Alternative 3 evaluates S2EBPR using a sidestream reactor (SSR) configuration.  Alternative process model-
ing is based upon best available information since S2EBPR process modeling it is not well established with 
existing process models and should be confirmed with pilot- and full-scale demonstration testing.   

Sidestream RAS fermentation relies on the hydrolysis and fermentation of RAS solids in a dedicated SSR to 
provide the needed volatile fatty acids (VFA) to drive the EBPR process. This analysis leverages the existing 
Aeration Tank 0 (AT0) BAR design in which AT0 can be operated as the SSR for RAS fermentation. For this 
alternative 10 to 15 percent of the RAS flow is pumped to AT0. AT0 provides roughly 5 to 7 days of SSR SRT 
depending upon RAS flow and whether the tank is intermittently mixed to promote longer SRTs/more 
hydrolysis.  AT0 contents are then pump back to the main liquid stream aeration tanks. AT0/SSR contents 
are mixed using submersible mixers. 

Process analysis shows the existing aeration tank selector zones shown in Figure D-8 are required to main-
tain secondary effluent monthly TP discharges below 1.0 mg/L. Analysis also shows pumping AT0 fermented 
RAS back to the RAS distribution box or beginning of Pass 2 does not impact predicted TP removal. This 
analysis assumes AT0 contents are pumped to Pass 2 to utilize the existing RAS piping and minimize piping 
changes at the RAS distribution box.   

Aeration Tank Pass 2 step feed and selector baffles and secondary clarifier flocculation baffle modifications 
are also required with this alternative.   

 



 

16 

 

 

 

 

 

Figure D-8.  S2EBPR SSR with Wet Weather Step Feed Flow Schematic 

Table D-3 lists Alternative 3’s design data which shows one additional aeration tank, and two secondary 
clarifiers are required in addition to converting AT0 into an SSR.  Figure D-9 illustrates the major improve-
ments needed for Alternative 3.     

 

Figure D-9.  Alternative 3 – S2EBPR SSR with Wet Weather Step Feed Layout 



 

17 

 

1.2.5 Alternative 4 – S2EBPR Sidestream Reactor with Carbon (SSRC) and Wet Weather Step 
Feed 

Alternative 4 converts the plant into a S2EBPR configuration having a dedicated SSR with carbon addition 
(SSRC).  Alternative process modeling is based upon best available information since it is not well estab-
lished with existing process models and should be confirmed with pilot- and full-scale demonstration testing.   